Eomunpo G. Brown Jr.

=

CALIFORMNIA

Water Boards

Rooriouez

Central Coast Regional Water Quality Control Board

December 13, 2013

Mr. Charlie Grace Sent via Electronic Mail only
General Manager

San Simeon Community Services District

cgrace@aptwater.com

Dear Mr. Grace:

TRANSMITTAL OF WASTE DISCHARGE REQUIREMENTS ORDER NO. R3-2013-0021,
(NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM [NPDES] PERMIT NO.
CA0047961), SAN SIMEON COMMUNITY SERVICES DISTRICT WASTEWATER
TREATMENT PLANT, SAN LUIS OBISPO COUNTY

At its public meeting on December 5, 2013, the Central Coast Regional Water Quality Control
Board adopted Order No. R3-2013-0021 Waste Discharge Requirements for the San Simeon
Wastewater Treatment Plant located at 9245 Balboa Avenue, San Simeon, CA. Please review
the requirements carefully and note that some modifications to previous monitoring
requirements are specified. The Order will also be posted online at:
http://www.waterboards.ca.gov/centralcoast/board decisions/adopted orders/index.shtml

Your renewed permit's effective date is provided on the Order. Please be aware that your
CIWQS upload tool (Permittee Entry Tool) may need to be updated when your new permit
becomes effective. Please update the tool to reflect permit changes prior to the effective date to
avoid potential late reporting violations. If you need help with PET changes, please contact the
CIWQS help desk.

Thank you for your time in assisting with the process of adopting waste discharge requirements.
If you have questions regarding the adopted permit, please contact Katie DiSimone at (805) 542-
4638 or katie.disimone@waterboards.ca.gov or Sheila Soderberg at (805) 549-3592 or
ssoderberg@waterboards.ca.gov.

Sincerely,

Digitally signed by Kenneth A Harris Jr.
DN: cn=Kenneth A Harris Jr., o=Central

/ Coast Regional Water Quality Control
Board, ou=Executive Officer,
21 email=Ken.Harris@waterboards.ca.gov,
c=Us

Date: 2013.12.13 09:42:40 -08'00"

Kenneth A. Harris Jr.
Executive Officer

Attachment: Order No. R3-2013-0021
\Seadog\vol1\Mgmt\Seniors\Shared\NPDE S\Facilities\San Luis Obispo\San Simeon\R3-2013-0021\R3-2013-0021 final.pdf

JEFFREY S. Young, cHair | KENNETH A, Hasrmis JR., EXECUTIVE OFFICER

895 Aerovista Place, Suite 101, San Luis Obispo, CA 93401 | www.waterboards.ca.gov/centralcoast

.

@ RECYGLED PAPER


mailto:cgrace@aptwater.com
http://www.waterboards.ca.gov/centralcoast/board_decisions/adopted_orders/index.shtml
mailto:ssoderberg@waterboards.ca.gov

San Simeon Community Services District 2 December 13, 2013

Cc w/attachment:

Jamie Marincola, USEPA Region IX, Marincola.JamesPaul@epa.gov

Deirdre Whalen, Monterey Bay National Marine Sanctuary, deirdre.whalen@noaa.gov.
Dan Connally, PG Environmental, LLC, Dan.Connally@pgenv.com

David Smith, USEPA Region IX, Smith.davidw@epa.gov

Steve Shimek, Otter Project, exec@otterproject.org

Katie DiSimone, Central Coast Water Board, kdisimone@waterboards.ca.gov
Todd Stanley, Central Coast Water Board, tstanley@waterboards.ca.gov
Katherine Paris, Tetra Tech Katherine.Paris@tetratech.com

Kristy Allen, Tetra Tech Kristy.Allen@tetratech.com

Jae Kim, Tetra Tech jae.kim@tetratech.com

SWRCB - NPDES Unit NPDES wastewater@waterboards.ca.gov

ECM 255462
Filename and Path: P:\NPDES\Facilities\San Luis Obispo\San Simeon\R3-2013-0021\Cover letter adopted order.docx

JEFFREY S. Young, cHair | KENNETH A, Hasrmis JR., EXECUTIVE OFFICER

895 Aerovista Place, Suite 101, San Luis Obispo, CA 93401 | www.waterboards.ca.gov/centralcoast


mailto:Marincola.JamesPaul@epa.gov
mailto:deirdre.whalen@noaa.gov
mailto:Dan.Connally@pgenv.com
mailto:kdisimone@waterboards.ca.gov
mailto:tstanley@waterboards.ca.gov
mailto:Katherine.Paris@tetratech.com
mailto:Kristy.Allen@tetratech.com
mailto:jae.kim@tetratech.com

Epmunp G. BrRowN JR.
GOVERNOR

=

CALIFORNIA \" MATTHEW RODRIQUEZ
SECRETARY FOR
‘ N ;ater Boards ENVIRONMENTAL PROTECTION

Central Coast Regional Water Quality Control Board

ORDER NO. R3-2013-0021
NPDES NO. CA0047961

WASTE DISCHARGE REQUIREMENTS AND MASTER RECYCLING PERMIT FOR THE SAN
SIMEON COMMUNITY SERVICES DISTRICT WASTEWATER TREATMENT PLANT

The following Discharger is subject to waste discharge requirements set forth in this Order.
Table 1. Discharger Information

Discharger San Simeon Community Services District
Name of Facility San Simeon Wastewater Treatment Plant
9245 Balboa Avenue
Facility Address San Simeon, CA 93452
San Luis Obispo County

Discharges by the San Simeon Wastewater Treatment Plant from the discharge point identified
below are subject to waste discharge requirements as set forth in this Order.

Table 2. Discharge Locations

Discharge Effluent Discharge Point Discharge Point Receiving Water
Point Description Latitude Longitude 9
001 Secondary treated 35° 36’ 32" N 1212 09’ 05" W Pacific Ocean”
domestic wastewater
002 Tertiary-treated - - Discharge to Land
domestic wastewater
1] Discharge location is within the Monterey Bay National Marine Sanctuary

Table 3. Administrative Information

This Order was adopted by the Central Coast Water Board on: December 5, 2013
This Order shall become effective on: February 1, 2014
This Order shall expire on: February 1, 2019

The Discharger shall file a Report of Waste Discharge in accordance
with title 23, California Code of Regulations, as application for issuance | August 1,2018
of new waste discharge requirements no later than:

The U.S. Environmental Protection Agency (USEPA) and the Central
Coast Water Board have classified this discharge as follows:

Minor

I, Kenneth A. Harris Jr., Executive Officer, do hereby certify that this Order with all attachments is a
full, true, and correct copy of an order adopted by the California Regional Water Quality Control
Board, Central Coast Region on December 5, 2013. Digitally signed by Kenneth A Harris Jr.

DN: cn=Kenneth A Harris Jr., o=Central

/ Coast Regional Water Quality Control
¥ Board, ou=Executive Officer,
% email=Ken.Harris@waterboards.ca.gov,
c=US

Date: 2013.12.13 09:41:57 -08'00"

Kenneth A. Harris Jr., Executive Officer

JEFFREY S. YOUNG, cHAIR | KENNETH A. HARRIS JR., EXECUTIVE OFFICER

895 Aerovista Place, Suite 101, San Luis Obispo, CA 93401 | www.waterboards.ca.gov/centralcoast

(‘; RECYCLED PAPER



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961

Table of Contents

I, Facility INfOrMation ...t e e e e e e e e e e e e e e e e eaaas 3
PO T T [T 1 T OO PP PSP PTTTPPRPPPPN 3
[, Discharge PronibitiONS........... it e e e e e e e 7
IV. Effluent Limitations and Discharge SpecifiCations...........coouiiiiiiiiiiiiiie e 8
A. Effluent Limitations — Discharge Point NO. 007 ......oooiiiiiiiiii e 8

B. Land Discharge Effluent Limitations and Specifications — Not Applicable..............ccccccceeeens 9

C. Recycled Water Limitations and Specifications — Discharge Point No. 002.............cccceeeeennnn. 9

V. Receiving Water LIMItatiONS ..........uuiiiiiiiiiiiie et e e 11
A.  Surface Water LIMitatioNS ..........eiiiiiiiiie e 11

B. Groundwater Limitations — Not AppliCable ...........ocueiiiiiiiii e 14

RV B o (01T (o T g < PP PRRPR P 14
A, StaNAArd PrOVISIONS .....coiiiiiiiiitiee ettt e e n e 14

B. Monitoring and Reporting (MRP) Requirements............oooiiiiiiiiiiiiiieeee e 14

C.  SPECIAl PrOVISIONS.....eeiiiiiiiiiiitt ettt e e e e et e e e e e e e e e e abs e e e e e e e e e e e annes 14

1. REOPENET PrOVISIONS ....ciiiiiiiiiiitee ettt e e e e e e reeeaaaeas 14

2. Special Studies, Technical Reports, and Additional Monitoring Requirements................ 14

3. Best Management Practices and Pollution Minimization Program ............ccccccciiiiinnies 16

4. Construction, Operation and Maintenance Specifications.............ccccceeiiiiiiiiii s 17

5. Special Provisions for Municipal Facilities (POTWS ONly) ......ccooiciiiiiniiiieeiieeee e 17

6. Other Special ProViSIONS ..........oiiiiiiiiie e 18

7. Compliance Schedules — Not AppliCable...........uuuiiiiiiiii e 18

VII. Compliance Determination .............eeeiiiiiiiie e e e e e e ne e 18

Tables
Table 1. Discharger INfOrmMation ... e 1
Table 2. DISCharge LOCALION .......coiiiiiiiii e e e e e 1
Table 3. Administrative INfOrmMation.............ooooi e 1
Table 4. Facility INfOrMation ........coo e e e e 3
Table 5. Basin Plan BenefiCial USES ..........oeiiiiiiiiiiiiiiiiee et 5
Table 6. Ocean Plan BenefiCial USES.........cuuiiiiiiiiiiiiiiiee ettt 5
Table 7. Effluent LIMITAtIONS .......coo e e 8
Table 8. Effluent Limitations, Protection of Marine AQUatic Life..........cooviiiiiiii 9
Table 9. Toxicity Reduction Evaluation SChedule..............coooiiiiiiiiiiiii e 15
Attachments

Attachment A — DefiNItiONS.......ou e e e A-1
Attachment B — FaCIlity MaP .....oeeiiiiiiii e B-1
Attachment C — Process FIOW DIagram ........cooooi it C-1
Attachment D — Federal Standard ProViSIONS ..........ccoiiiiiiiiiiieie et D-1
Attachment E — Monitoring and Reporting Program (MRP) ..........oumiiiiiiiieeeee s E-1
Attachment F — FaCt SNEET ... e F-1



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961

FACILITY INFORMATION
The following Discharger is subject to the waste discharge requirements set forth in this Order:

Table 4. Facility Information

Discharger San Simeon Community Services District

Name of Facility San Simeon Wastewater Treatment Plant

Facility Address San Simeon, CA 93452

9245 Balboa Avenue

San Luis Obispo County

Facility Contact, Title, and

Charles Grace, General Manager, (805) 927-4778

Phone
Mailing Address 111 Pico Avenue, San Simeon, CA 93452
Type of Facility Publicly Owned Treatment Works (POTW)
Facility Permitted Flow 0.2 million gallons per day (MGD) average dry weather flow
Facility Design Flow 0.45 MGD peak wet weather flow
FINDINGS

The California Regional Water Quality Control Board, Central Coast Region (hereinafter Central Coast
Water Board) finds:

A. Background. The San Simeon Community Services District (the Discharger) is currently discharging

under Order No. R3-2007-0024 and National Pollutant Discharge Elimination System (NPDES)
Permit No. CA0047961. The Discharger submitted a Report of Waste Discharge (ROWD), dated
October 11, 2011, and applied to renew its NPDES permit to discharge up to 0.2 MGD of treated
wastewater from the San Simeon Wastewater Treatment Plant (hereinafter Facility). The application
was deemed complete on October 11, 2011.

For the purposes of this Order, references to “dischargers” or “permittee” in applicable federal and
state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger
herein.

. Facility Description. The Discharger owns and operates a wastewater collection, treatment, and

disposal system which provides sewerage service to the community of San Simeon and the Hearst
San Simeon State Historical Monument visitor center. The treatment system consists of a bar screen,
comminutor, a 90,000-gallon equalization basin, aerated activated sludge tanks, secondary
clarification, chlorination, and dechlorination. Biosolids from the clarifiers are pumped to a spare
aeration basin which is used as an aerobic digester. When solids concentration exceeds 2 percent,
the contents are pumped to another sludge storage tank. Approximately once a month, 6,000 gallons
of the concentrated biosolids are trucked to Liberty Composting, Lost Hills, California for disposal.
Wastewater is discharged via an 800-foot ocean outfall at Discharge Point No. 001 to the Pacific
Ocean, a water of the United States. The minimum initial dilution ratio of seawater to effluent is 115:1.
In 2012, the Discharger completed construction of a small-scale water recycling facility to treat
wastewater to tertiary levels for reuse in the District service area. The California Department of Public
Health reviewed and approved the water recycling facility and treatment units in a letter dated October
10, 2012.

Attachment B provides a site map of the area around the facility. Attachment C provides a flow
schematic of the facility.

Limitations and Discharge Requirements 3



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961

C. Legal Authorities. This Order serves as waste discharge requirements (WDRs) pursuant to article 4,
chapter 4, division 7 of the California Water Code (commencing with section 13260). This Order is
also issued pursuant to section 402 of the federal Clean Water Act (CWA) and implements
regulations adopted by the U.S. Environmental Protection Agency (USEPA) and chapter 5.5, division
7 of the Water Code (commencing with section 13370). It shall serve as a National Pollutant
Discharge Elimination System (NPDES) permit for point source discharges from this facility to surface
waters. This Order also serves as a Master Recycling Permit pursuant to article 4, chapter 7, division
7 of the Water Code (commencing with section 13500).

D. Background and Rationale for Requirements. The Central Coast Water Board developed the
requirements in this Order based on information submitted as part of the NPDES renewal application,
through monitoring and reporting programs, and other available information. The Fact Sheet
(Attachment F) contains background information and rationale for this Order’s requirements, and is
hereby incorporated into this Order and constitutes part of this Order’s findings. Attachments A
through E and F are also incorporated into this Order.

E. California Environmental Quality Act (CEQA). Pursuant to Water Code Section 13389, this action
to adopt an NPDES permit is exempt from the provisions of the CEQA, Public Resources Code
Sections 21100-21177.

F. Technology-Based Effluent Limitations. CWA Section 301(b) and NPDES regulations at Title 40 of
the Code of Federal Regulations (40 CFR) Section 122.44 require that permits include conditions
meeting applicable technology-based requirements at a minimum, and any more stringent effluent
limitations necessary to meet applicable water quality standards. The discharge authorized by this
Order must meet minimum federal technology-based requirements based on Secondary Treatment
Standards at 40 CFR 133. A detailed discussion of technology-based effluent limitation development
is included in the Fact Sheet (Attachment F).

G. Water Quality-Based Effluent Limitations. CWA Section 301(b) and NPDES regulations at 40 CFR
122.44(d) require that permits include limitations more stringent than applicable federal technology-
based requirements where necessary to achieve applicable water quality standards. 40 CFR
122.44(d)(1)(i) mandates that permits include effluent limitations for all pollutants that are or may be
discharged at levels that have the reasonable potential to cause or contribute to an exceedance of a
water quality standard, including numeric and narrative objectives within a standard (Reasonable
Potential). Where Reasonable Potential has been established for a pollutant that has no numeric
objective, water quality-based effluent limitations (WQBELSs) must be established using (1) USEPA
criteria guidance under CWA Section 304(a), supplemented where necessary by other relevant
information; (2) an indicator parameter for the pollutant of concern; or (3) a calculated numeric water
quality criterion, such as a proposed State criterion or policy interpreting the State’s narrative criterion,
supplemented with other relevant information, as provided in 40 CFR 122.44(d)(1)(vi).

H. Water Quality Control Plans.

1. Basin Plan. The Central Coast Water Board has adopted the Water Quality Control Plan for
the Central Coastal Basin (Basin Plan), which designates beneficial uses, establishes water
quality objectives (WQOs), and contains implementation programs and policies to achieve
those objectives for receiving waters within the Region. To address ocean waters, the Basin
Plan incorporates by reference the Water Quality Control Plan for Ocean Waters of California